Sunon

Mall Series Bullet Conference Table
DMA77-2.180120

Assembly Instructions

This instruction is apply to the assembly of DMA77-2.180120

Please read all this instruction before assembly and save it carefully.



Installation Notes

Handle with care and use protective
padding when necessary.

@ Secure transportation requires
assistance from two persons at least

e O

7

@ For any inquiries, please contact Sunon.

j,

5




Drawings indicate the components of the product, some of which are considered critical components.
If the part shown here does not match your order, please contact us at 949-337-8838

Exploded Diagram

2] I3

Number Name Quantity

1 side panels 1

front panel 1

back panel 1

cover panel 1

tabletop panel 1

support rod 1

Cross beam 1

O IN|ON|O || WIN

tfable disc base 1




Parts listing

\)

s

&

e

hexagonal

adjustable feet  Mé*22 4

SCrews

cross flat .
found-head screws $15.5*20 8

hexagonal

LD rod iron plates  90*48*30 4

N

40 end caps 44.5*86.5%49 2

new cam lock @15%45 10 |panel connectors 49*26*15 4
©
M8*30 3 hexagonal "
round-head screws Flat-head screws M8730 3
€©3
= /
-
=
-
S
cross flat-head ST420 14 hex wrench o :
hexagonal flat
flat-head screws  M6™16 ¢ | round-head M6™12 20
SCIrews
hex wrench 5# 1 corner brace  55*30*25 4




Attach the adjustable feet to the bottom of the side panels and back
panel.

RON.N

M6*22 @15%45
® (x2) o (x6)



Install the panel connectors on the cover panel and front and back
panels as shown in the diagram.

I © &

ST4*20 M6*22 49*26*15
2 ( ® (x2) ° (x4)

x16)



Attach the front and back panels to the side panels.




Install the LD rod iron plates onto the support rod. Secure the plates and
rod using hexagonal flat-head screws.

v |

44 90*48*30 Mé*16
o (x1) @ (x4) 0 (x4)



Assemble the disc base and afttfach the cross beam to the disc base.
Cover with the end caps.

I T =

M8*30 D M8*30 44.5%86.5%49



Install the support rod.




Install the 3-in-1 cam lock rods on the tabletop panel.

e @15*45
(xé)



Secure the tabletop and support rod with self-tapping screws.

Attach the tabletop.

5.5*20
(x8)

@ST



Install the cover brace.

® /

v &

Mé*12 55*30*25
o (x12) o (x4)



Install the cover panel







Acceptance precautions

o Keep the product surface clean

e Keep the installation site clean

B




Sunon

U.S. Headquarter + Expericence Center
311 N Green Street, Suite 900, Chicago IL
us.sunonglobal.com

833-337-8666
order.us@sunonglobal.com

fo O M




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18

